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Test Report

Testing Institute

Customer

Our Reference No.
Number of Sample(s)

Sample Description

Product

Date of Sample
received

Test Period
Place of testing

Test required by
Applicant

TUV

: TOV Rheinland Hong Kong Ltd.

Unit 8, 25/F., Skyline Tower,
39 Wang Kwong Road,
Kowloon Bay, Kowloon,
Hong Kong

Tel : (852) 2192 1000

- - —— -

: 143026553 001f
L, EEZ RSy T (M) 2OV TEF vy TOES ERDEHHD

TOIZR T THMZELTLET

: Two samples for item described as : -

#KT-C/4MM/2C/BK'":
(1) “Black rope”
(2) “Silver metal”

: Textile/metal

. 22 Sep. 2005

: 22 Sep. 2005 - 10 Oct. 2005
: Laboratory of TUV Rheinland Hong Kong Ltd.

: Restriction of the Use of Hazardous Substances Directive FAIL

(RoHS), 2002/95/EC

Cadmium (Cd), Lead (Pb), Mercury (Hg),
Chromium VI (Cr V1), Polybrominated biphenyls (PBB)
and Polybrominated Diphenyl Ethers (PBDE)

Hong Kong, 10 October 2005
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The test result(s) exclusively refer(s) to the sample(s) examined.
This report shall not be reproduced except in full without written approval and
does not authorize the use of a TUV Rheinland Group label.




